



## CS5012MS

NO.	DESCRIPTION	NO.	DESCRIPTION
1	Saw blade pressure plate screw	41	gear
2	Pressure Plate	42	First gear shaft
3	TCT Saw blade	43	Bearing 607-2Z
4	Pressure Plate	44	Nut
5	Cross Screw M4*16	45	Small cone gear
6	Inside cover spanner	46	Bearing 629-2RS
7	circlip for shaft 22	47	φ 30 Retaining ring
8	Guard	48	Rotor
9	Tension spring screw	49	Brush holder
10	Rubber column screw M5	50	Cross Screw ST3.5*12
11	Spring	51	Insert spring 2.8X0.8
12	Shock absorber	52	Carbon brush
13	Pin D6*35	53	Small twist spring
14	Guard	54	Pin
15	Main Spindle	55	Switch trigger lock knob
16	Dustproof Cover	56	Switch the trigger
17	Plastic rings	57	Reset spring
18	Cross Screw ST4.2*18	58	Cross Screw ST4.2*16
20	Gear box	60	Nameplate
21	Bearing 609-2Z	61	607 Bearing sleeve
22	circlip for hole D24	62	Stator
23	Multi-purpose saw pad high block	63	Capacitor
24	Ball	64	Plug & Cord
25	Small Bevel Gear	65	Cord protector
26	circlip for shaft D8	66	Cross Screw ST4.2*14
27	Bearing 607-2Z	67	Cord clamp
28	circlip for shaft D9	68	terminal
29	gasket φ9.4* φ15*1	69	Switch
30	Big Bevel Gear	70	Insert spring 4.8X0.8
31	Middle axis	71	housing
32	Check Ring 4	72	Depth wrench
33	Semi-spherical bolt M6X16	73	Flat washer φ 6X φ 18X2
34	Gear box cover	74	spanner
35	Cross Screw M4*24	75	hexagon socket cap screws M6*12
36	Cross Screw M4*14	76	Backplane components
37	Lock Pin	77	Ruler
38	Lock Pin spring		
40	Bearing 608-2Z		

UK-ST20191121

POWER • GAS • HAND • TOOLS